
 
Public Works 
P. O. Box 1614, 21 Reeve St.,, Woodstock Ontario N4S 7Y3 
Phone:  519-539-9800 Fax: 519-421-4711 
Website:  www.oxfordcounty.ca   
 
March 9, 2010 
 
District Manager, 
Ministry of the Environment 
London Branch 
C/o 
Mr. Ian Ness-Jack 
Provincial Officer 
733 Exeter Rd., 
London, Ont., 
 
 
Dear Sir: 
 

RE: 2009 Year-End Biosolids Land Application Program 
Report for Biosolids Centralized Storage Facility (Storage for 
Woodstock, Tillsonburg, and Ingersoll WWTP), Thamesford 
WWTP, and Norwich Lagoons 
          
   

 Attached is the monitoring report for 2009 for Oxford County’s biosolids land 
application program. 
            
 I trust this report fulfills the intent of Certificates of Approval #’s A800939, 3816-
[...]
CofA Effluent 
Requirements 

Limits 
Monthly Average  
Concentration 

Limits  
Monthly Average 
Loading 

Objectives 
Monthly Average 
Concentration 

CBOD 25 mg/L 203 kg/d 15 mg/L 
SS 25 mg/L 203 kg/d 15 mg/L 
TP  1 mg/L 8.1 kg/d 0.75 mg/L 
E.Coli*  200 organisms/100 

ml* 
NA 150 organisms/100 

ml* 
pH 6.0-9.5  6.5-8.0 
TRC   1.0 
      
*Seasonal May 1 to Nov. 30 
 
 
Sampling Procedure 
 
 Raw sewage samples are collected after the grit chamber where the influent streams 
combine before entering the sewage works.  A composite sampler gathers samples over a 24 
hour duration on a bi-weekly basis.   

 1



 Final Effluent 24-hour composite sample is collected after secondary treatment and 
disinfection, and prior to the effluent discharge to the Big Otter Creek on a weekly basis. 
 Laboratory analysis is performed by SGS Lakefield Research Ltd. on all samples that 
are reported for compliance except for pH, DO, and temperature which are field collected.  
All in-house testing is done for process control and is not included in this report. 
 
Flows  
 
 The total flow treated in 2009 was 2 497 728 m3. The daily average flow was 6851 m3 
day which represents 83.8 % of the design flow for Tillsonburg WWTP of 8180 m3 /day. 
 
Raw Sewage Quality 
 
 The annual average raw sewage CBOD concentration to the plant was 157 mg/L 
which corresponds to an average loading of 1076 kg/day. The average suspended solids 
concentration was 165 mg/L that corresponds to 1130 kg/d. Average nitrogen level, as TKN 
was 17 mg/L which represent a load of 117 kg/d. Total phosphorus was 3.1 mg/L, which 
represents a loading of 21.2 kg/day. 
 
Plant Performance & Effluent 
 
 Detailed analytical data of annual and monthly averages are summarized later in this 
report in Exhibit 1. 

Over the reporting period, the annual average effluent CBOD concentration was 2.3 
mg/L this is a 98.5 % reduction. The suspended solids average concentration was 7.08 mg/L, 
which represents a 95.7 % reduction. Ammonia averaged 0.5 mg/L. Total phosphorus 
average was 0.43 mg/L, which results in an 86 % reduction.  

All pH is measured in the Effluent by the operator a minimum of weekly and there 
was no single sample outside our range of 6-9.5 for 2009.  The Tillsonburg Wastewater 
Treatment Plant was operating within its design and discharge criteria for 2009. 

 
Bypassing, Upset and Abnormal Conditions 
 
  
 There were no bypasses of raw sewage to Big Otter Creek in 2009 from the 
Tillsonburg Wastewater Treatment Plant. 
 
  
 
 
 
 
 
 
 
 

 2



 3

 
 
 
Maintenance and Calibration 
 
 The operating and maintenance staff from the Ingersoll and Tillsonburg WWTP 
conduct regular scheduled maintenance of the plant equipment. Detailed maintenance 
records for each piece of equipment are kept on site.  
 
 Calibrations are completed by R&R Instrumentation on an annual basis for all flow 
measurement devices. 
 
 
Summary and Recommendations 
   
 The Tillsonburg Wastewater Treatment Plant was operating within its discharge 
criteria for 2009.   
 A class environmental assessment has begun that includes the WWTP, looking at 
needed upgrades to meet future capacity needs. 
 
Biosolids 
 
Discussion: 
 
The biosolids are aerobically digested and dewatered then taken to the Oxford County’s 
Biosolids Centralized Storage Facility after which they are land applied.  
 
Details of the Biosolids and the land application program are contained in a separate 
biosolids report appended to this report.  

 
 
 
 

 



 
 

Exhibit 1 
 
 

 
 
 
 
 
 
 
 
 



Municipality:  TILLSONBURG
PROJECT:TILLSONBURG WWTP 2009
Operator:  County of Oxford
Works Number: 

110000757
Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avaerage Min Max Total Criteria

Total Flow m3 (m3) 219260 229989 250755 220733 215653 192539 185084 201091 188304 200964 189806 203550 2497728
Flow m3/d (m3/d) 7073 8214 8089 7358 6957 6418 5970 6487 6277 6483 6327 6566 6851 5970.5 8213.9 8180

Min Daily Flow (m3/d) 5863 5785 6327 6401 5785 5366 5033 5157 5023 5527 5254 5502 5585 5023 6401
Max Daily Flow (m3/d) 8336 16959 13213 9377 8953 7712 7340 8893 7304 8009 7438 9140 9390 7304 16959

Influent
BOD5 (mg/L)      
CBOD (mg/L) 166 80 128 122 131 150 141 142 214 207 228 177 157 80 228

SS (mg/L) 155.0 164.0 143.0 100.0 165.0 156.0 146.0 100.0 232.0 220.5 205.0 194.0 165 100 232
Total P (mg/L) 2.9 2.8 2.5 2.3 3.1 3.1 3.4 3.6 4.3 3.2 3.2 3.2 3.1 2.3 4.3

Ammonia (mg/L)
TKN (mg/L) 16.0 13.8 11.2 12.9 13.5 16.33 19.55 19.50 26.83 19.5 18.0 22.3 17 11 26.833

 NITRITE (mg/L)       
 NITRATE  (mg/L)     

 pH 7.93 7.61 7.76 7.99 7.96 7.98 7.83 7.51 7.73 8.04 7.59 7.60 7.79 7.51 8.04
Temp (C) 13.70 12.90 11.75 13.35 15.05 17.67 19.00 18.80 20.73 19.15 20.40 15.50 16.5 11.8 20.7
Effluent Criteria
BOD5 (mg/L)      

SS (mg/L) 9.0 7.3 8.0 8.0 5.0 7.0 7.3 6.0 7.2 6.7 6.3 7.4 7.08 5.00 8.00 25
Total P (mg/L) 0.36 0.21 0.43 0.49 0.45 0.47 0.51 0.44 0.55 0.32 0.43 0.46 0.43 0.2 0.6 1

NH3+NH4-N (mg/L) 0.14 0.09 0.44 2.98 0.26 0.35 0.14 0.50 0.07 0.13 0.05 0.50 0.5 0.1 3.0
TKN (mg/L)       

 NITRITE (mg/L)       
 NITRATE (mg/L)       

 pH 7.92 7.55 7.84 7.83 7.71 7.91 7.66 7.89 7.83 8.03 7.84 7.76 7.8 7.6 8.0
Temp (C) 13.28 13.13 11.83 12.14 15.05 17.62 18.85 20.75 20.60 19.03 17.85 15.52 16.3 11.8 20.8

E.Coli Geomean (#/100 ml) 1 2 1 4 3 4 3  3 1 4 200
CBOD 3.5 5.0 2.0 3.0 2 1.8 2.0 2 2 1.3 1.5 2 2.3 1.3 3 25

Influent Loadings
Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Average Min Max Design
CBOD kg/d 1171 657 1035 894 911 963 842 918 1341 1342 1439 1159 1056 657 1439 1636
TSS kg/d 1096 1347 1157 736 1148 1001 872 649 1456 1429 1297 1274 1122 649 1456 1636
TKN kg/d 113 113 90 95 94 105 117 126 168 126 114 146 117 90 168 327.2



Monthly Tillsonburg TSS Influent Loadings kg/d Vs Criteria 2009

0

200

400

600

800

1000

1200

1400

1600

1800

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

TS
S 

kg
/d

TSS kg/d
Design



Monthly Tillsonburg TKN Influent Loadings kg/d Vs Criteria 2009

0

50

100

150

200

250

300

350

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

TK
N

 k
g/

d

TKN kg/d
Design



Tillsonburg Monthly Effluent SS Vs Discharge Criteria 2009

0.000

5.000

10.000

15.000

20.000

25.000

30.000

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

SS
 m

g/
L

SS
Criteria



Tillsonburg Monthly Effluent TP mg/L Vs Discharge Criteria 2009

0.000

0.200

0.400

0.600

0.800

1.000

1.200

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

TP
 m

g/
L

Total P
Criteria



Tillsonburg Monthly Effluent E. Coli (#/100 ml) Vs Discharge Criteria 2009

0.00

50.00

100.00

150.00

200.00

250.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

E.
 C

ol
i (

#/
10

0 
m

l)

E.Coli Geomean
Criteria



Tillsonburg Efluent CBOD vs Criteria 2009

0

5

10

15

20

25

30

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

C
B

O
D

 m
g/

L

CBOD
Criteria



 
Public Works 
P. O. Box 1614, 21 Reeve St.,, Woodstock Ontario N4S 7Y3 
Phone:  519-539-9800 Fax: 519-421-4711 
Website:  www.oxfordcounty.ca   
 
March 10, 2010 
 
District Manager, 
Ministry of the Environment 
London Branch 
C/o 
Mr. Ian Ness-Jack 
Provincial Officer 
733 Exeter Rd., 
London, Ont., 
 
 
Dear Sir: 
 

RE: Year-End Monitoring Report 2009 for Thamesford 
Wastewater Treatment Plant 
 (Certificate of Approval #6974-6FKKAY)    
        

 Attached is the monitoring report for 2009 for the Thamesford Wastewater 
Treatment Plant.  This report is prepared as required by the certificate of approval #6974-
6FKKAY. 
            
 I trust this report fulfills the intent of the Certificate of Approval.  If there are any 
questions, please contact me.         
  
Yours Truly, 
  
  
  
 
 
Don Ford BA, CMM II, C. Tech. 
Wastewater Supervisor, County of Oxford 
 
C.c. Mr. Shahab Shafai, M.Sc., P.Eng. 
       Manager Wastewater Services, Oxford County  
       Mr. Todd Gregg, CET, 
       Water/Wastewater Coordinator, Oxford County  



  
 
THAMESFORD WASTEWATER TREATMENT PLANT 

 
    YEAR END MONITORING REPORT FOR 2009 

 
 
This monitoring report is prepared for the Ministry of the Environment as part of the 
requirements of our certificate of approval (CoA) #6974-6FKKAY 
 
CONTENTS 
 
• SAMPLING DESCRIPTION 
 
• OVERVIEW THAMESFORD WASTEWATER TREATMENT PLANT 
 
• UPSET AND BYPASS EVENTS 
 
• DISCUSSION OF RESULTS 
 
• BIOSOLIDS 2009 
 
• TABLE 2A & 2B 

 
• EXHIBIT 1: SUMMARY TABLE 
 
• EXHIBIT 2:  CONTAINS GRAPHS ILLUSTRATING THE FLOW AND 

                DISCHARGE RESULTS VS CRITERIA  
 
• EXHIBIT 3:  CONTAINS GRAPHS SHOWING OUR INFLUENT LOADINGS VS 
                           DESIGN 
 
• APPENDIX 
 
 
 
 
 
 
 
 
 
 
 
 
 

 1



SAMPLING DESCRIPTION 
 
 
Influent samples were taken from sampling ports located in-line after the influent pumps.    
Two composite samplers take a sample every 15 minutes for a 24-hour period concurrent 
with effluent sampling. 
 
A sampler is installed on the municipal and the Cold Springs Farm influent.  The two 
Influents are separately tested and then the results mathematically combined based on 
flow. 
 
Effluent samples were taken using a composite sampler set to take a sample every 15 
minutes for 24 hours.  Samples were drawn from a stilling well prior to the parshall flume 
immediately before the discharge. 
 
TRC samples are taken daily from the stilling well prior to the parshall flume.  The 
stilling well follows the disinfection and dechlorination chambers.  pH of the effluent 
composite is measured. 
 
Dissolved Oxygen samples are taken at the discharge well.  After the parshall flume, the 
effluent flows through a discharge pipe and drops about 30” into a discharge well prior to 
flowing to the river.  This serves as re-oxygenation as reflected in the DO measurements. 
 
Laboratory analysis is performed by SGS Lakefield Research Ltd. on all samples except 
TRC, DO and pH which is tested in field.  These results are used here for determination 
of compliance.  Any information generated in-house is used in process control but is not 
included in this report. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 2



OVERVIEW THAMESFORD WASTEWATER TREATMENT PLANT 
 
The Thamesford Wastewater Treatment Plant provided effective wastewater treatment in 
2009.  The average daily flow for 2009 was 1384 m3/d this represents 55 % of the design 
criteria of 2500 m3/d.  The total annual flow was 503 605 m3 with an average monthly 
flow of 41 967 m3. 
 
The flow for purposes of calculating loading to the river is from the parshall flume 
located after the stilling well just before discharge to the re-aeration chamber and the 
Middle Thames River. The flow used to apportion the loading to the plant is from two 
meters one on each lift station.  The influent meters and all meters are calibrated 
annually.   
 
The Thamesford WWTP forms part of the Oxford County Wastewater Treatment System, 
which contains nine wastewater treatment facilities. 
 
The main customer is Cold Springs Farm Ltd. (CSF) complex but the treatment plant also 
receives an amount of domestic wastewater via a connection to the sanitary sewer line 
and dedicated lift station.  The wastewater from CSF Ltd. is collected from its various on-
site business units and pumped to pretreatment through equalization and a Dissolved Air 
Flotation (DAF) unit.  The influent enters the CSF lift station of the Wastewater 
Treatment Plant where it is pumped to the complete mix aeration basin.  The system is an 
extended aeration system comprised of two tanks referred to as the complete mix basin 
and the plug flow reactor.  After leaving the plug flow reactor, the wastewater enters one 
of two clarifiers where the activated sludge is either returned or wasted and the clear 
water goes to either sand filter and disinfection before direct discharge to the Middle 
Thames River.  Sludge handling occurs in two aerobic digesters, which stabilize the 
sludge, which is then held on-site in a storage tank for eventual removal, and application 
to permitted soil-conditioning sites. 
 
UPSET AND BYPASS EVENTS 
 
There were no non-compliances for 2009.   
 
 
Maintenance and Calibration 
 
The operating and maintenance staff from the Ingersoll WWTP conduct regular 
scheduled maintenance of the plant equipment. Detailed maintenance records for each 
piece of equipment is kept on site at the Ingersoll Plant and is available upon request. 
 
All flow meters were checked and calibrated by R&R instrumentation. 
 
 
 
 

 3



 4

DISCUSSION OF RESULTS 
 

Exhibit 1 is a summary Table with the average, maximum and minimum values for all 
influent and effluent parameters.  The table is based on all external test results.  

 
The average annual Influent BOD5 concentration to the plant was 541 mg/L.  This 
corresponds to an average BOD5 loading of 618 kg/d.  This is 46 % of a design value of 
1333 kg/d.  The average annual Influent TSS concentration to the plant was 284 mg/L.  
This corresponds to an average TSS loading of 324 kg/d which is 42 % of the design 
criteria of 779 kg/d.  The annual average TKN concentration was 84.6 mg/L.  This 
corresponds to 96 kg/d which is 48 % of a design value of 199 kg/d.  The annual average 
TP concentration was 12.7 mg/L.  This corresponds to 14 kg/d which is 61 % of a design 
value of 23 kg/d.  The annual average O&G loading is 71 mg/L.  This corresponds to 82 
kg/d which is 33 % of the design criteria of 250 kg/d. 

 
All analytical data included with this report shows the Thamesford WWTP complied with 
its discharge requirements.  The annual average BOD concentration was 1.7 mg/L.  This 
represents 99.7 % removal efficiency.  The annual average TSS concentration was 3.1 
mg/L which represents 98.9 % removal efficiency.  The annual average Ammonia 
concentration was 0.077 mg/L.  The annual average TP concentration was 0.13 mg/L.  
This represents 99 % removal efficiency.   
 
All pH is measured in the Effluent by the operator a minimum of weekly and there was 
no single sample outside our range of 6-9.5 for 2009.  The Thamesford Wastewater 
Treatment Plant was operating within its design and discharge criteria for 2009. 
 
BIOSOLIDS 2009 
 
Discussion: 
 
The Biosolids removal was contracted out to WESSUC for land application.  The details 
of the quantity and quality of the biosolids can be found in a separate Biosolids Report 
appended to this annual report 
 
DAF BIO-SOLIDS ACTIVITY  
 
January to December 2010 
CSF Ltd. operates its own wastewater pretreatment system which includes a  
Dissolved air flotation (DAF) treatment where biosolids are produced.  The material is 
transported to the Thamesford Wastewater Treatment Plant where it is combined with the 
stored Biosolids.  There is an existing letter from the MOE indicating this practice is 
acceptable. 
 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
    EXHIBIT 1 
 
 
 
 
 
 
 
 
 



Municipality:  THAMESFORD
PROJECT:THAMESFORD WWTP
Operator:  County of Oxford 2009
Works Number: 

120002601
Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avaerage Min Max Total Criteria

Effluent Meter
Total Flow 1000m3 39.604 39.197 42.771 41.030 40.924 44.678 42.440 45.488 44.775 39.762 40.400 42.536 41.967 39.197 45.488 503.605
Average Daily Flow 1000m3 1.278 1.400 1.380 1.368 1.320 1.489 1.415 1.467 1.492 1.283 1.347 1.372 1.384 1.278 1.492 2.5
Maximum Daily Flow 1000 m3 1.940 2.038 1.983 1.925 1.974 2.230 2.071 2.720 2.003 1.952 2.093 2.149 2.090 1.925 2.720

Daily Average Influent
CSF Flow (m3/d) 758 781 802 913 751 976 930 985 900 710 746 799 838 710 985
Municipal (m3/d) 264 265 272 287 279 327 274 276 221 364 360 350 295 221 364

Combined Flow (m3/d) 1022 1045 1075 1199 1030 1304 1204 1261 1121 1073 1106 1148 1132 1022 1304

Production Average Influent
CSF Flow (m3/d) 1078 1059 1050 1201 1048 1254 1141 1307 1167 1003 1060 1109 1123 1003 1307
Municipal (m3/d) 270 268 275 299 287 347 281 286 233 371 385 359 305 233 385

Combined Flow (m3/d) 1348 1327 1325 1500 1335 1601 1422 1593 1400 1374 1445 1469 1428 1325 1601